PARTS LIST FOR FormA802B

Date 12-00/A

1300 RECIPROCATING AIR SAW Page 1 of 1
SERIAL “B”

Fig. Part Fig. Part

No. No. Description No. No. Description
1. 04004 Boot 31. 06499 Screw Socket HID. #8-32 x 3/8
2. 35727 Guide—SawBlade 32. 14751 Gasket

3. 06449 Screw (4)* 33. 44253 Oiler Screw & “O” Ring

4. 63394 Ass'y—Housing 34. 14369 Ring—"0O"

5. 10276 Bearing—Ball 35. 63530 Ass’'y—Handle, Lockout Trigger (Incl. Fig. 33,37,
6. 63333 Ass'y—Bevel Gear 38, 39,53,54,55&56.)
7. 13320 Bearing—Piston (2)* 36. 07088 Screw#10-32x11/2(4)*
8. 10041 Bearing—Needle 37. 63529 Ass'y—Trigger &Pin

9. 35731 Clamp—Blade 38. 30347 Pin(2)*

10. 07087 Screw—Hex Soc.#10-32x1/2 39. 30375 Fitting—Grease

11. 63332 Ass’'y—Piston 40. 33998 Ass'y—Throttle Valve

12. 13319 Bearing—Front 41. 30424 Pin

13. 07094 Screw #10-32x 1 3/4 (2)* 42. 14274 Ring—"0"

14. 09724 Lockwasher#10 (12)* 43. 14307 Ring—"0”

15. 07098 Screw #10-32 x 3/4 (4)* 44, 33993 Ass’'y—AirScreen

16. 07106 Screw #10-32x1 1/4 (2)* 45. 43133 Ass'y—Swivel

17. 54926 Screw—Adjusting 46. 43334 Ass’'y—Swivel Body

18. 04315 Pad—Silencer 47. 34819 Pin—Dowel (4)*

19. 12678 Housing—Motor 48. 13201 Swivel

20. 04033 Pad—Silencer 49. 21523 Ring—Retaining

21. 30001 Key—Woodruff 50. 14312 Ring—"0" (2)*

22. 19623 Shaft—Pinion 53. 21347 Spring

23. 10243 Bearing—Ball 54. 64096 Trigger

24, 10531 EndPlate—Front 55. 41218 Spring

25. 43022 Cylinder 56. 30626 Pin

26. 44220 Rotor Iltems Not Shown:

27. 33997 Vane—Rotor (Setof4) 30096 HexWrench

28. 10520 EndPlate—Rear 04302 KeyHolder

gg ;g?g; \?\7: ;Lnt-,?r Ball *Order Quantity As Required

FURNISH CATALOG, SERIAL, AND MODEL NUMBER

OuUX e
TOOLS INC.

2801 FLOYD BOULEVARD B PO BOX 507 H SIOUX CITY, IOWA 51102-0507 USA M Printed In U.S.A.
1



